./ www. parsan. com. oo

JOPAIIUN

=43

=0k B 5%
PARTS CATALOGUE

72,5

M BRI BZFTR ST
SUZHOU PARSUN POWER MACHINE CO., LTD



Hx
CONTENTS

1 R S S [~

7 3-4
YT | S P M N 14

B ————————————————————————————————— 56
STERRING — — —- . L _ S R N

KRR o
11 024 T 1 L | S S S S S S SR S S S S PRSP RO MR S S 7~8

S g
10, 100000 )7 o O 0 S S PSS VA P S S S 9~10

AT IRBREH Y — —————————————— 11-1
LUNER CASTNG: & DRIV ——— s s e e e e s 11~12

A‘E\X%ﬁ ———————————————————————————————————— 13~ 14
TONITIOR A T e e e e e 13~14

KerE-—————————————— 15~16
CILINDER & CRANECASE——————————————— 15~1



PAGE 01 OF 27

gHE4

CONTROL

g{ﬁ:ﬂ:ﬁ

FHEL%:

PARTS NAME:




PAGE 02 OF 27

FHb4 R EHES
PARTS NAME: CONTROL
S, PART M0 DESCRIPTION DESCRIPTLON Ty REWARKS
SRR 2HET AR (0 AR EX 18 4 ;2
1 [13.6-02020000 R GEAR SHIFT HANDLE ASSY 1
7 |13.6-02000004 EREH SHIFT POD 1
3 |6B/1818-2000 & LN 12 BOLT M4x12 1
4 [6B/T91-86 IF O81. 6x12 PIN, COTTER 1
5 |13.6-02000003 i ROD SHIFT 1
6 [F2.6-00000001 PEREREL CONNECTOR, SHIFT ROD 4 1
7 |F2.6-00000002 P Zp CONNECTOR, SHIFT ROD B 1
g [F4-00000005 K& VASHER 1
9 |cB/T5783-2000 s i AMEx20 BOLT Méx20 1
10 [6B/T97.1-85 P-4 8 5 VASHER 5 2
11 [F4-02000003 FRAE SPRING, GEAR 1
12 [6B308-84 oizs BALL 8 1
13 |71SB2401 07 5% 3 BP9 0-RING )




z

[
| 3]
11y

FAt

PAGE 03 OF 27

FREALR:

PARTS NAME:




FYES PAGE 04 OF 27
FHEL#%: %
PARTS NAME: BRACKET
E{. PART 1. ESCRIPTION PESCRIPTION. QI TREMARES
RE8 RGRT AR FHLHED 4 o &it
1 |cB/1875-86 Rk B P44 RIVET 1
2 |Fa-01060002 A CLAMP HANDLE 1
3 [F2. 6-01050101 B K AT LOCKED SCREW 1
4 |F2. 6-01050002 FE%E SPRING 1
5 | P2 6-01050001 KEIRE COVER, SWIVEL BRACKET 1
6  [F2.6-00000101 % S COVER, BRACKET 1
7 |CB/T818-2000 T4 L 4TNex16 SCREW, PAN HEAD M6x16 2
8 |CB/T97.1-85 F#E6 VASHER 6 7
9 |eB/T5783-2000 A ERN6X30 BOLT M6x30 4
10 |F2. 6-01050200 g4k LOCKED BLOCK ASSY 1
11 |F2 6-01000003 RELENE BUSHING A 1
12 | F2. 6-01000004 RERAZED BUSHING B 1
13 |F2. 601050100 i ES il LOCKED HANDLE ASSY 1
14 |F2. 6-01040100 ARRAS DAMPER 1
15 |F2. 6-01040001 AfHE BRACKET , THRUST RECEIVE 1
16 |F2.6-01030100 RESBFHEE TILT CLAMP HANDLE ASSY 1
17 | F4-01090006 #HE BUSHING 1
18 | P2, 6-01030003 AESRERAR SPRING 1
19 | 2. 6-01030004 RE A LEVER, TILT LOCK 1
20 |CB/T879.2-2000  [BA EAEEEEH0N10 [PIN @210 1
21 |CB/T7940. 1-95 B A 3 EARNG NIPPLE, GREASE 1
20 |FL. 6-01030001 KELRE BRACKET, SWIVEL 1
23 |F2. 6-01000001 NERH MBx135 BOLT M8x135 1
24 | CB/T6172. 1-85 AAREE W8 NUT M8 1
25 | GB/T6170-85 AR W NUT M8 1
26 |cB/196-1985 AEH 8 VASHER 8 )
27 | F2. 6-01010000 EXEREAH BRACKET LEFT ASSY 1
28 |F2. 6-01020000 EXRRRAH BRACKET RIGHT ASSY 1
29 | R4-01010005 R EEFRIT RIVET 2
30 |P4-01010002 A REH (LAMP BOLT 2
31 |P4-01010004 A R EH CLAMP SHIPBOARD HANDLE )
32 | P4-01010003 EREEHA CLAMP PLATE )
33 | F2. 6-01000002 gReg BUSH , BOLT 1
3 |oa/1ess. 12000  |FABRAAAGIEENE | NT M6 1
35 | R2. 6-01010001 ExEHE BRACKET, CLAMP (LBFT) 1
36 |B/T5782-2000 AR Mox1125 BOLT Méx125 1
37 | P2 6-00000100 i S ik BRACKET COVER ASSY 1
38 [F2. 6-01040000 AfHEan THRUST RECEIVE ASSY 1
39 |F2. 6-00000102 FEHE BUSH 2




%{ﬁ:

e

p—

PAGE 05 OF 27

FakaR

BREA4

PARTS NAME:

STEERING




PAGE 06 OF 27

#RA4

FHt4 R
PARTS NAME: STRERING
SN, [PART NO. DESCRIPTION DESCRIPTION it REMARKS
BEEE | RERT FH4% PR RE ¥ i
1 | 6B/T5783-2000 7 RPN IBOLT M8x25 1
L | F4-01000014 BRFHER COVER, HANDLE STEERING 1
3 | p4-01000008 A THAED [BUSH B, HANDLE 1
4 | r4-01000011 HAELEA IFASHER 4, BUSH 1
5 | F4-05000014 BRFRRRAAL HANDLE DAMPER ASSY 1
6 [F4-01000010 HELED [VASHER B, BUSH 2
T [P4-01000012 FRHEUDLE [BUSE, VAVE 1
B [ F4-01000009 BRFRNEA [BUSE 4, EANDLE 1
9 [ cB/ro1-s6 Fofol 612 [PIN, COTTER 9 1. 6212 1
10 | pa-01090200 ikl 3 RS [BOLT ,FRICTION ADJUSTING 1
11 | p4-01090001 SR HANDLE, STEERING 1
12 | F4-01090002 FAHERK STAY 1
13 | cB/r818-85 oA LR ATSx12 SCREW, PAN HEAD 2
14|73, 6-04000600 ARk} ¢4 THROTTLE CABLE ASSY 1
15 | F4-01090100 FEIIH A% LEVER , THROTLLB ASSY 1
16 |pa-01090003 BREFERERE FRICTION 1
1T | p4-01090006 #HE BUSH 1
18 | p4-01090007 E4%# SPRING 1
19 | ¢B/Ta48-85 AEE10 WASHER 10 1
20|13, 6-02010001 WITESR INDICATOR, THROTTLE 1
1| GB/T827-86 FREHAT 6 1S RIVET @ 2x5 1
22 |13,6-02010101 EREREKS PLASTIC COVER, HANDLE 1
23 | GB/T820-85 TEREET LGNS [SCREW MSx25 1
M| 115-0102030 BRERhEE RUBBER COVER, HANDLE 1
35 |13.6-02010100 BREREREAH ISTRERING HANDLE ASSY 1
26 | F4-01090401 E S o ISTOPER, HANG ROPE. ASSY 1
17| F2. 6-02010200 REFXEH ENGINE STOP SWITCH ASSY 1




PAGE 07 OF 27

R

|2
2 | ==
ﬁm
(=]
-I—I_E
x [B
AL
i
B | =
e | =

17

16




JiEai

PAGE 08 OF 27

FHt4%: ALEE R
PARTS NAME: | UPPER CASING
3. PART 0. DESCRIPTION DESCRIPTION g{f REMARKS
bl Sik ki FHAH (0 4% ED i £
1 [T3.6-02000001 X LEERA [UPPER CASING 1
2 |T3.6-02000009 HAEHS GASKET, EXHAUST COVER 1
3[R 6-02000004 FHER EXBAUST COVER 1
4 |CB/197.1-85 TF4H6 [FASHER 5
5 |cB/T818-2000 +oR AL EAGx16  SCREY 2
6 [F4-02000012 K LEEREHE X RUBBER PLUG, UPPER 1
T |13.6-00000001 T EE GASKET, ENGINE 1
8 |13.6-09000005 REENER COVER, SHIFT ROD 1
9 T3, 6-02000006 SR CASKET, COVER 1
10 |B/T5783-2000 A RRGx 12 BOLT H5x12 2
11 [P 600000102 FENE BUSH 1
12 [13.6-02000007 FFiE HANDEL 1
13 |CB/TST83-2000  PAUREENx2 BOLT Méx25 2
14 |GB/76170-2000 o f S EE G NUT M6 2
15 [F4-00000001 P AL PIN , HOLLOY 2
16 [F4-02030003 e TEE IRUBBER BUSHING 1
17 [F4-02030002 e BUSEER , DRIVE SIAFT 1
18 [P4-02030001 Bk EXTENS 0N 1
19 (CB/T 893, 1-1986 LA 2 2 CIRCLIP 1
20 [F4-02030003 ikt LEes RUBBER BUSHING 1




TR

PAGE 09 OF 27

Thka%k:

ATEa4%

PARTS NAME:

LOWER DRIVE ASSY




%

k.

{é:i:i.ﬂ'ﬂ—

PAGE 10 OF 27

M4 ATEHAH
PARTS NAME: LOWER DRIVE ASSY
K. PART N0 DESCRIPTION DESCRIPTION m REMARKS
SETE| RUET FhAR X AR ED 8.4 i
1 [B/TS782-2000 7 L S AMGxdS HEXAGON BOLT Méx4S 4
2 [P4-03000020 REE K |PLATE ,VATER PUNP FIXED 2
3 [e-0s0001 A O] RUBBER TUBE , VATER PURP 1
4 [e-03000013 KB B R PIN ,WATER PUMP ]
5 [F4-03000019 k%% [HOUSTNG , VATER PUNP 1
6 [F4-03000018 %% B [GASKET , FATER PIMP COVER | 1
T [F4-03000017 KRW T COVER , INNER VATER PUNP 1
8 [-03060000 KRS IWPELLER , VATER PUMP 1
9 [p-03000015 Rk 0T PLATE 1
10 [r4-03000014 AR EPE (A%%E)  |NUBBER JACKET ,SHIFTROD | 1
11 Ir3.6-03010000 L CAM ASSY , SHIFT ROD 1 L
13.6-030100005  |RMARA% [CAM ASSY , SHIFT ROD 1 $
127 [B/T5783-2000 kA L RNGX2S HEXAGON BOLT Méx2$ 1
13 [iB/197.1-85 486 VASHER , PLATEG 5
14 [F4-03000012 PET) BASE , FATER PIMP 1
15 [r4-03000011 KRB i HERMETIC GASKET 1
16 [F4-03000027 Wi R 10.82007  |0IL SEAL 2
17 [p4-03000003 LB VASHER, SHAFT PROPELLER 2
18 IEB/TZTG-% W A 6302 BEARING 1
19 |B/1276-94 5 A & 6004C2 BEARING Al
20 [F4-03050002 WL 33000 [0 sEAL 2
21 [|71SB2401 P48 KTEE#KEHE [0-RTNG 1
27 [F4-03050001 KTEERAE COVER , LOWER CASING 1
23 |oB/T5783-2000 A L BN6x20 HEXAGOY BOLT M6x20 2
M4 [F4-03000003 FEBBE A BEARING 1
15 [p4-03000023 kT PLUG , OIL HOLE 3
26 [F4-03000024 RS |CASKET 3
2T [F4-03000001 ATFEEEA LOWER CASING 1
28 |cB/T896-86 JF oA M6 [CIRCLIP 1
29 [F4-03000007 itk INITIATIVE GEAR 1
30 [F4-03000006 e i [FASHER , INITIATIVE GEAR | 1
31 [F4-03000002 ERABTEE BEARING 1
32 [F4-03000008 TREE PLUGER , SHIFT 1
3 [F4-03010000 B [POSITIVE GEAR ASSY 1
34 [F4-03030002 EARR CLUTCH BLOCK 1
35 [F4-03000003 EARREH [SPRING , CLUTCH BLOCK 1
3% [F4-03030001 [TEx SHAFT , PROPELLER 1
37 [3.6-03000001 L SHAFT , DRIVE 1 L
3. 6-030000018 154 SHAFT , DRIVE 1 $
38 [P4-03000016 L PIN 2
39 [P4-03000005 WAL CLIP 1
40 [B/75782-2000 N kK NEx167 HEXAGON BOLT 1 L
FB/TSTEZ-ZDDU s Fi kR N6x40 HEXAGON BOLT 2 $
41 [iB/T879.2-85 BAEREERPL <0 |PIN I




Pl

%{é:fiﬂﬂ»

PAGE 11 OF 27

Sl L

ATRERARERAS

PARTS NAME:

LOWER CASING & DRIVE 2




At

PAGB 12 OF 27

b 0TS ATRERGAEREL
PARTS NAME: LOVER CASING & DRIVE 2
[SK. PART N0, DESCRIPTION ng ‘ Y REMARKS
SBEE| FHET FEAH (0 AR EX ; § 4
1 [13.6-02000002 A [WATER TUBE 1
13, 6-020000028 A [FATER TUBE 1
2 [T3.6-02000008 THREE |[-SHAPED RUBBER BAND 1
3 [ra-00000001 BOBRAE PIN )
4 IP4-03000025 FEaLR SPACER 1
3 [F4-03070001 MRz ak PROPELLER ASSY 1
6 F4-03000026 FENE [FASHER 1
7 [Ré-03080000 A% [NUT 4SS 1
8 [6B/T91-86 FFu#2. 5230 |PIH, COTTER 2.5x30 1
9 [F-03000022 R [ANODE 1
10 [B/T861.1-87 R g R4 Ee [WASHER, INTERNAL TOOCH 6 1
11 [B/T5783-2000 o f R Hex14 BOLT M6x14 1




PAGE 13 OF 27

o

IGNITION ASS'Y

BT

PARTS NAME:

Ribj

14

\ ,V&.—ﬁnnnn_--}
(NERAR)

2

/V




fYES PAGE 14 OF 27
FRUAR: | EKA4
PARTS NAME: | IGNITION ASS'Y
SN, PART 0. DESCRIPTION DESCRIPTION oY REMARES
BREE | RU4ART BELR (D E44H D 4§ i
1 |p4-04000026 A AM1051. 25 NUT 1
2 |13.6-04000016 TREEEE WASHER 1
3 |13, 6-04000007 RS PULLEY, STARTER 1
4 |13, 6-04000200 TRA% FLYWHELL ASSY 1
5 |13, 6-04000006 tRrHR KEY 1
b mevmmn  [REEER HIGH PRESSURE ASSY 1
T [oB/193-5 EEEY T WASHER, SPRING 2
8 |GB/T818-M5x20 -7 SLBETM5x20 SCAEK, PAN HEAD M5x20 2
9 [T3. 6-04000400 RXBR A ¢.D. I UNIT ASSY 1
10 |GB/T5783-M6x16 N f AR EMOx16 BOLT M6x16 1
11 [cB/T97. 1-6 THHE 6 VASHER 6 1
12 |6B/T5783-M6x20 N FR B R2H6x20 BOLT Méx20 1
13 |13, 6-04000005 A CLAMP A 1
14 [13. 6-04000009 K 2. 53 7x150 VATER TUBE 1
15 |115-04010202 [ A DRAIN TUBB 1
16 |GB/TS5783-M6x12 7 S NGx12 BOLT M6x12 3
1T |13, 6-04000100 CY Y L LOIL, PULSER 1
18 |cB/T818-MSx10 TR LR MSx10 SCREW, PAN HEAD M5x10 1
19 (T3, 6-04040000 R BAH STARTER ASS'Y 1
20 |F4-04130102 RS COVER, HANDLE 1
21 |R4-04130101 RAFH HANDLB, STARTER 1
22 |13 6-04000014 RAREE DAMPER, STARTER 1
23 |13, 6-04040102 BN COVER, STARTER 1
24 |13, 6-04040100 RABAE CASING ASSY, STARTER 1
25 |13, 6-04040010 RARREH THRUST WASHER, START WHEEL [ 1
26 T3, 6-04040009 RHRE YOLUTE SPRING 1
27 |P4-04130013 RAB2E HEATUS, START LINE 1
28 |13, 6-04040008 Ri% (94x1. 4n) START LINE 1
29 |73 6-04040001 Rk VHEEL, START-UP 1
30 |13, 6-04040004 RABES PRESSURE SPRING, START WHEEL | 1
31 |3 6-04040003 S i TACKET, SPRING 1
32 [73.6-04040002 Apgas TENSION SPRING, START WHEEL | 1
13 (13, 6-04040007 R E £ PAWL, DRIVE 1
34 |T3.6-04040006 RAREH PLATE, START WHEEL 1
35 (13, 6-04040011 ERRE P THRUST WASHER, PLATE 1
36 |13, 6-04040005 FodEek VASHER, CIRCLIP 1
37 |GB/T896-6 Fo¥HE 6 CIRCLIP 6 1
38 [6B/TS783-M6x20 7 A M6x20 BOLT M6x20 3
39 |GB/T97.1-6 T8 6 VASHER 6 3
40 |T3. 6-04000015 4B CLANP B 1
41 |6B/T93-6 (Bt &6 VASIER, SPRING )




TR

PAGE 15 OF 27

Sl

bt WL L]

PARTS NAME:

CYLINDER & CRANECASE




7

13

113

i

PAGE 16 OF 27

FHML%: Al b dihg
PARTS NAME: CYLINDER & CRANKCASE
E. PART M. DESCRIPTION DESCRIPTION ik REMARKS
BER | 45T b iz G FHARED 8 G pia
1 |r3.6-04010000 AUAHLES 4 CRANECASE ASSY 1
2 [6B/T818-2000 + A L B ATMAx12 BCREW, PAN HEAD Héx12 2
3 [13.6-04000004 ISR X SE GASKET, SHBLL OIL SBAL 1
4 [6B/197.1-85 F&HE WAHSER 4 9
5 [13.6-04000001 IXHAR GASKET, CYLINDER HEAD 1
6  [13.6-04000002 Kl CYLINDER COVER 1
T [13.6-04000003 AR [PLATE, TONK 1
8  |oB/T5783-2000  [AAUREMGX 30 BOLT N6x30 4
9 [BPR6HS 10 KL SPARK PLUG 1
10 |oB/T5782-2000 | /NFERAEMGX65 [BOLT Wéx65 4
11 |GB/T5783-2000 TNFBEMEX 30 LT N6x30 9
12 |6B/T97.1-85 A pl6 IVAHSER 10
13 [F4-04060004 Hpdh FyhH10.8x21x7  PIL SEAL 9
14 |13, 6-04030001 Wik FHELL, OIL SEAL 1
15 |6B/T819.1-2000 + BT 3 3 4TM6x 14 pcaﬂw Méx12 9
16 13 6-04010202 #4W K IPLATE, INTAKE VALVE 1
17 |T3.6-04010203 B R R LIMITATIVE PLATER, VALVE 1
18 [F15-00000006 A4 6x12 PIN 9




PAGE 17 OF 27

=

=

=

=4 =
_-ﬁm
7| - |2«
Stm B
el
=le
" | =

S — b
S—




FIEST PAGE 18 OF 21
FHELH: B
PARTS NAME: CRANKSHAFT & PISTON
ISK. PART I0. DESCRIPTION DESCRIPTION REWARES
sEEE [RARS 4% (EX) FHAR EX) B b4
1 [13.6-04010002 B 3h 3 20x42x8 0IL SEAL 2
2 [6B/1276-94 BRI A6004C (B4)  [BRARING 2
3 [13.6-04020102 A5 PIN, CRANKSHAFT 1
4 [13.6-04020101 BB FELARA BLOCK, SWING A 1
5 [13.6-04020103  pREHEA NEEDLE ROLLERBEARING 1
6 [13.6-04020104 L ROD 1
7 [13.6-04020105 Y BLOCK, SWING B 1
8 [T3.6-04020003 PEEHFR CIRCLIP p
9 [T3.6-04020005 i L PIN, PISTON 1
10 [13.6-04020002 25 PISTON RING 1
11 [13.6-04020001  pAE OIL SEAL 1
12 [T3.6-04020004 PRET SR NEEDLE 1
13 [13.6-04010001 Wi ROLLERBEARING 2
14 [13.6-04020100 A A CRANK ASSY 1




FYES PAGE 19 0F 27

FhtER: REi%

PARTS NAME: FUEL




PAGE 20 OF 27

FHULR: BEi4
PARTS NAME: FUEL
SN, PART 0. DESCRIPTLON DESCRIPTION Y [REMARKS
SEEE| ZHET Fh4H X LB ED $8 &3t
I [pa-04120100 Wids & 4 TANK COVER ASSY 1
2 |P4-04120103 VTEET SPRING , PREVENT DESQUAMATING | 1
3 |F4-04120105 (AT ES SHERT METAL , PREVENT DESQUAKATING | 7
4 |P4-04120106 ALHE EYELET , STEEL WIRE 1
5 |F4-04120104 By bk CHAIN ,PREVENT DESQUAMATING | 1
6 |F2. 6-04000033 HEORRE FASHER , DAMPER 1
T |13.6-04050001 it ] FUEL TANK , INNER 1
8 |F4-04120002 MW E DAMPER , FUEL TANK A )
9 |13.6-04000010 HERE TUBE, DAPER )
10 |12, 6-04000034 HAWR EB DAMPER , FUEL TANK B 1
11 |oB/15783-2000 VAV 4 (3R HEYAGON BOLT Méx25 ?
12 |ea/re7. 1-85 T4H6 WASHER , PLATE 6 2
13 |F4-04120005 HAR N FILTER , FUEL TANK 1
14 |13, 6-04000013 34 OIL TUBE A 1
15 |p4-05000010 T T EA SPRING , OTL TUBE A 1
16 |p2. 6-04000030 1 % H#C SPRING , OIL TUBE C 1




P =S PAGE 21 OF 27
FHhLH: | #5544
PARTS NAME: | INTAKE

PART NO. DESCRIPTION DESCRIPTION ¥ REMARKS
L5 FRAR (X EHLRED 4 B

T3, 6-04000500 ik B A1 CARBURETOR ASS’Y

13, 6-04000008 HEHEE SILENCER , INTAKE
(B/T818-2000 T A L IEATHY < 25 SCREW , PAN HEAD
13, 6-04000012 B E BUSH , CARBURETOR
T3, 6-04000501 Lk B0V B (0-RING , CARBURETOR




TR

PAGE 22 OF 27

REEAR:

KE

PARTS NAME:

BOTTOM COWLING

SK. PART M. DESCRIPTION DESCRIPTION TY REMARLS
L ahoAE div ki AR X 24K (X &E £

1 [13.6-05000003 (B % [RUBBER PLIG, CIRCULAR 1

2 |m.e-0s000008  [MEGES JHOOK, LOCKING 2

3 [F2. 6-05000010 ABEEMH MBTALLIC LINE ROD )

4 |GB/T5783-2000 7 R Mox16 [BoLT M6X16 4

5|13, 6-05000002 & B4 TUBE, BOTTOM COWLING 4

6 [13.6-05000001 k& [BOTTON COVLING 1

T [cB/1845-85 + K4 L B KB4TST2. 9x6. S[SCREN, TAPPING ST2, 9x6. § )

8 [F2.6-05000009 BEBERE CONNECTER-ROD 2

9 [GB/T96-85 FRE6 [FASHER 6 4

10 |GB/T845-85 TR 3k K 4TST4. $x9. S[SCREW, TAPPIXG ST4, 819, § 2

11 |GB/T5783-2000 A EANx10 |B{JLT H5X10 1

17 |T3.6-05000101 W B K |PLAT, 0IL SWITH 1

13 [T3.6-05000100 IR A A oIL SWITH ASSY 1

14 |T3.6-05000200 R CHOKE ASSY 1

15 [6B/T97.1-85 T&HS IVASHER § 1

15 |T3.6-05000005 BB 01005 OIL TUBE B 1




%1&: Eiﬂﬂ

PAGE 23 OF 27

FHE4%:

WE

PARTS NAME:

TOP COWLING

3. 6-07000001

WL (3)

MARK 3 (FORE)

1
. PART NO. DESCRIPTION DESCRIPTION REMARKS
SRS E $AM% _ﬁ%ﬁk(gfo FELHED ﬁ% ki
L [13.6-00000002 WE [OP COWLING 1
) [.e-0r00003 ikl (R) MARK 2 (LEFT) 1
3 [rs. 607000004 ny;m(;g) MARK 1 (RICHTYARD ) 1
4 1




E Sl

PAGE 24 OF 27

L

BHEEHF 1

PARTS NAME:

REPARE KIT 1




E Sl

PAGE 25 OF 27

FHEL

BHEEHF 1

PARTS NAME:

REPARE KIT 1

a5

PART NO.
(g ik

DESCRIPTION
Ef5H 0

DESCRIPT [ ON
gt 0

REMARKS
&

T3, 6-04010002

B 20%d1x8

0IL SEAL

T3, 6-04000004

MHAAEHE

GASKET, SHELL OIL SEAL

F4-04060004

b kb E10.8x21x7

OIL SBAL

T3. 6-04000001

T3.6-00000001

LXEER

GASKET, CYLINDER HEAD

R AHE

GASKET , ENGINE

T3, 6-02000006

EREHE

GASKET, COVER

—a | e | = e |2 | fain

T3, 6-0200000%

#52RE

GASKET, EXHAUST COVER

F4-02000012

ALRERNKEL

RUBBER PLUG, UPPER

- | e

—
=

T3. 6-02000008

IHRKE

[-SEAPED RUBBER BAND

13, 6-04000501

frb 20 B

(-RING , CARBURETOR




PAGE 26 OF 27

EEENR Y

s

S~ - e e e e e e

s

REPAIR KIT 2

Yz

hY
/

e e e e s e e S e

PARTS NAME:
rd




. S

PAGE 27 OF 27

bl AR BEEH
PARTS NAME: REPAIR KIT 2
SN, PART NO. DESCRIPTION DESCRIPTION Ty REMARKS
5B5E | NG FHA (53 EA4H D e Bt
I |Fa-03000001 e RUBBER TUBE, VATER PUMP 1
2 |Pa-03000018 E A EHA GASKET, ATER PUMP COVER 1
3 |R4-03000017 KEAE SHELL, INNER WATER PUMP 1
4 |Re-03060000 k&8 IMPELLER, WATER PUMP 1
5 [F-03000015 AR OUT PLATE :
6 |Fa-03000014 TRRESE (A4F) RUBBER JACKET, SHIFT R0D 1
7 [ra-03000011 KRBT S GASKET, WATER PUMP 1
8 [F4-03006027 Bardh T 10.8x21x7 0IL SEAL 2
9 |F4-03006024 R ERE GASKET 3
10 [Fa-03050002 R 13x 207 0IL SEAL 2
11 11382401 P48 KT R ERRENE 0-RING 1




	T2.5,T3.6-BM parts catalogue(2010-8-10)_页面_01
	T2.5,T3.6-BM parts catalogue(2010-8-10)_页面_02
	T2.5,T3.6-BM parts catalogue(2010-8-10)_页面_03
	T2.5,T3.6-BM parts catalogue(2010-8-10)_页面_04
	T2.5,T3.6-BM parts catalogue(2010-8-10)_页面_05
	T2.5,T3.6-BM parts catalogue(2010-8-10)_页面_06
	T2.5,T3.6-BM parts catalogue(2010-8-10)_页面_07
	T2.5,T3.6-BM parts catalogue(2010-8-10)_页面_08
	T2.5,T3.6-BM parts catalogue(2010-8-10)_页面_09
	T2.5,T3.6-BM parts catalogue(2010-8-10)_页面_10
	T2.5,T3.6-BM parts catalogue(2010-8-10)_页面_11
	T2.5,T3.6-BM parts catalogue(2010-8-10)_页面_12
	T2.5,T3.6-BM parts catalogue(2010-8-10)_页面_13
	T2.5,T3.6-BM parts catalogue(2010-8-10)_页面_14
	T2.5,T3.6-BM parts catalogue(2010-8-10)_页面_15
	T2.5,T3.6-BM parts catalogue(2010-8-10)_页面_16
	T2.5,T3.6-BM parts catalogue(2010-8-10)_页面_17
	T2.5,T3.6-BM parts catalogue(2010-8-10)_页面_18
	T2.5,T3.6-BM parts catalogue(2010-8-10)_页面_19
	T2.5,T3.6-BM parts catalogue(2010-8-10)_页面_20
	T2.5,T3.6-BM parts catalogue(2010-8-10)_页面_21
	T2.5,T3.6-BM parts catalogue(2010-8-10)_页面_22
	T2.5,T3.6-BM parts catalogue(2010-8-10)_页面_23
	T2.5,T3.6-BM parts catalogue(2010-8-10)_页面_24
	T2.5,T3.6-BM parts catalogue(2010-8-10)_页面_25
	T2.5,T3.6-BM parts catalogue(2010-8-10)_页面_26
	T2.5,T3.6-BM parts catalogue(2010-8-10)_页面_27
	T2.5,T3.6-BM parts catalogue(2010-8-10)_页面_28
	T2.5,T3.6-BM parts catalogue(2010-8-10)_页面_29

